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CUSTOMER NAME:
ADDRESS:

Sample Name o LVT

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required : Impact

Test Method : ASTM F1265-03a(2013)

Date of Receipt :Jul. 09, 2018

Testing Start Date : Jul. 09, 2018

Testing End Date :Jul. 13,2018

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services ( Shanghai ) Co., Ltd.

Joyce L]

Joyce Li
Authorized signatory
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Summary of Result(s):
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No. Test ltem Test Method Result Conclusion
1 Impact ASTM F1265-03a(2013) See Result /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/: Not Apply to the judgment.

Test item: Impact
Test method: ASTM F1265-03a(2013)

Test condition:

Specimen: 150mmx150mmx2mm, 3pcs
Pretreatment condition: Conditioning in air maintained at 25+1°C and 50 =5%RH for 24h

Steel ball: Diameter: 25.4mm, Weight: 659
Height of Impact: 508mm

Number of impact times: 4 times

Lab environmental condition: 25+1°C, 50+5%RH

Test result:

Test item Test result
The tile did not break or crack.
Impact The tile did not break or crack.

The tile did not break or crack.
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*kkkkkkk End of report********

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test
methods are within the scope of China Metrology Accreditation (CMA); Without CMA logo expresses
that part/all of the test methods are not within the scope of China Metrology Accreditation (CMA), and

just for client internal reference.
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